CLEARLAKE OAKS COUNTY WATER DISTRICT
AGENDA

REGULAR MEETING OF THE BOARD OF DIRECTORS
Clearlake Oaks County Water District Administration Building
12952 E. Hwy. 20 Clearlake Oaks, CA 95423 (707) 998-3322

JULY 21, 2022

This meeting will be conducted by Roberts Rule of Order.

Where appropriate or deemed necessary, the Board may take action on any item listed on the agenda,
including items listed as information items. Public documents relating to any open session item listed on
this agenda that are distributed to all or a majority of the members of the Board of Directors less than 72
hours before the meeting are available for public inspection in the customer service area of the District's
Administrative Office at the above address.

The public may address the Board concerning an agenda item either before or during the Board's
consideration of that agenda item. The President will call for comments at the appropriate time. Comments
will be subject to reasonable time limits of three minutes.

In compliance with the Americans with Disabilities Act, if you have a disability, and you need a disability-
related modification or accommodation to participate in this meeting, then please contact Clearlake Oaks
County Water District Secretary to the Board at 707-998-3322. Requests must be made as early as
possible, and at least one full business day before the start of the meeting.

AGENDA
Call to Order — 2:00 p.m.
Pledge of Allegiance
Roll Call

O Mrs. Margaret Medeiros, President, O Mr. Stanley Archacki, Vice President
[0 Mr. Samuel Boucher, Director [0 Mr. Michael Herman, Director [0 Mr. James Burton, Director
0 Mrs. Dianna Mann — General Manager 0 Mrs. Olivia Mann — Board Secretary

O Mr. Francisco Castro, Wastewater 0 Mr. Kurt Jensen, Water 0O Mr. Jeremy Backus, Distribution

Public comment on non-agenda items

This is the opportunity for the public to comment on non-agenda items within the Board’s jurisdiction.
Comments are limited to three (3) minutes

Staff Written Operational Reports

Administration

Chief Distribution Operator
Water Plant Chief Operator
Wastewater Plant Chief Operator
General Manager

oo o

Consent Items

The Board will be asked to approve all Consent Items at one time without discussion. Consent ltems are
expected to be routine and non-controversial. If any Director, staff, or interested person requests that an
item be removed from the Consent Items, it will be considered with the action items.

1. Financial Reports for review and approval

June 2022, QB balance sheet and profit & loss statements
Bank account balances and accounts receivable
Employee payroll report

Aged trial balance summary

Vendor aging report, accounts payable breakdown

Pooow



2. Minutes of previous meeting for review and approval
a. Minutes of Regular Meeting 06/16/2022
3. Bills

a. MC Engineering invoice number 2211, dated 7/5/2022, in the amount of $20,963.26 for the USDA
Water Improvements Project

Action Taken

4. Agenda (New Business)
a. Discussion and consideration of customer appeal for 9850 E. Highway 20, Clearlake Oaks

Action Taken:

b. Discussion and consideration of Resolution 22-09, Notice of Elective Offices for the 2022 Election

Action Taken:

Adjournment Time:




Clearlake Oaks County Water District

P.O. Box 709 / 12952 East Highway 20
Clearlake Oaks, CA 95423
(707) 998-3322 Phone (707) 998-1245 Fax
www.clocwd.org (Website)

July 18, 2022
Administration
0 We received 0 water quality complaints (WQC)
0 Wereceived 1 consumer/appeal claim(s)
0 There are 20 accounts on payment arrangements.
0 The District continues to conduct its billing audit on vacant lots and unbilled properties within

District boundaries. This will be an ongoing audit for an unknown period of time as I rely
heavily on the DC and the rest of the Admin department for locating service connections.

0 Annual Lead and Copper Sampling Requests will be mailed out this week, with a sample/ pick
up date the last week of July

0 2" Quarter Payroll Reporting will be completed this week

& 2" Quarter Newsletters were mailed with the June billing statements, I welcome any
comments or feedback to improve the newsletter! I hope everyone enjoyed reading
conservation tips and District updates-

0 I am awaiting more information on the CSDA Board Secretary Conference, this will be an
action item on the agenda for the 2022 Certification, due to COVID, we have not been certified
since 2019
All the best,

Olivia Mann
Administrative Services Manager
Board Secretary
Margaret Medeiros Stanley Archacki Samuel Boucher Michael Herman James Burton

President Vice President Director Director Director



Clearlake Oaks County Water District
P.O. Box 709 / 12952 East Highway 20
Clearlake Oaks, CA 95423
(707) 998-3322 Phone (707) 998-1245 Fax
www.clocwd.org (Website)

July 18, 2022

Cleariake Oaks County Water District
P.O. Box 709
Clearlake Oaks, CA 95423-0709

RE: DC board letter,

Water distribution main & service lines:

* T&S completed the new temporary tank install at Cerrito and is currently connected to our main.
The old redwood tank is currently off-line and will be taken down within the next couple of weeks.

* We are still waiting on the delivery of the DMA meters so they can be installed.

* DC had their share of main repairs for June/July. We had 5 main repairs completed on Venus,
Lakeland, Spinnaker, Pebble, and Anchor which included replacing 46’ of pipe and a main valve. Anchor
Village ended up having 2 different leaks on the main and one on the valve. In this section we aiso
eliminated several other old repairs on this line.

*We only had 2 service lines replaced and 3 other repairs.

A hole through our main on Venus from a contractor boring under-g

Lakeland Anchor Spinnaker Pebble

Margaret Medeiros Stanley Archacki Samuel Boucher Michael Herman James Burton
President Vice President Director Director Director



Sample stations sites/Boil water notices:

*We had to distribute out Boil Water for the shut downs in the areas for Venus, Lakeland, Anchor,
Spinnaker and Pebble due to main repairs. The samples in these areas all came back absent for total
Coliforms and E.Coli.

*DC crew is still collecting the routine BacT samples every Wednesday. All reports have come back
absent for total Coliforms and E.Coli except for Cerrito, but we believe this was due to operator error. This
area was in a boil water notice state due to the new temporary tanks instalt and tie in. The next two samples
did come back absent.

Sewer collections and Lift station sites:
*No new sewer spills to report.

Staff updating:
*DC crew includes;
Jeremy- Chief - OP 3, Class B license.
Jesse- Lead — OP 3, Class B license, Tech. Ham license.
Hugo - DC OP 2, Class B license. Tech. Ham license.
Jerry- DC OP 2, Class B license.
Garrett-DC OP 2, Class B license. “now helping out in waste”
Jake - Utility Tech with I.T. knowledge. “Out on workmen’s comp”.

VVVVVYYVY

District vehicles:
*Our Dodge crane truck’s AC is working well again,

Miscellaneous: N/A

Jeremy Backus

Clearlake Oaks County Water District
Chief D/C OP.

Cell: 707.350.5622

Margaret Medeiros Stanley Archacki Samuel Boucher Michael Herman James Burton
President Vice President Director Director Director



Clearlake Oaks County Water District

P.O. Box 709 / 12952 East Highway 20
Clearlake Oaks, CA 95423
(707) 998-3322 Phone (707) 998-1245 Fax
www.clocwd.org (Website)

June / July 2022
Board letter

6

June raw water NTU from the extended intake has been fairly stable mostly
under 10. As we get into July the NTU levels are increasing but are staying
under 20 so far. The ammonia levels are staying at low levels as well. Charge
analyzer and jar testing are being done regularly; adjustments are being made
and monitored. Filter backwashes continue to be every other day.

Water production for the month of June 2022 was 20.236 MG. Raw water intake
is 21.922 MG. Down from June 2021 production of 26.387 MG. Demands are
rising as the temperatures increase

We are still getting regular plant shut downs.

Treatment has been able to do the weekly tank runs for testing of chlorine
residuals in all the tank locations.

Continuing maintenance / cleanup through the plant area.

Filter 1 is back to operational status.

The clarifier is back online, the tank farm has been drained, the tanks have
begun being moved for other projects. Four of these are in place at Cerrito. T&S
is working to get these setup for the redwood tank removal and replacement.
Cerrito tank farm is now online.

Guy Schott from SWRCB was out on 7-6-22 to do tracer study on the clearwell to
determine contact time in the clearwell with aeration running and returning on
7-13-22, to run another without aeration.

Water sample list is attached

Treatment staff:

James Simons T2 Operator Class B permit
Kurt Jensen T3, D2 Chief Class B permit
Helping treatment also

Jesse Seth T2 D3 operator

Thank you,

Awrt Jensen

WTP Chief Plant Operator
k.jensen@clocwd.org

Margaret Medeiros Stanley Archacki Samuel Boucher Michael Herman James Burton

President

Vice President Director Director Director

\



Bacti R(BW) & CW (M)
Bacti R (BW)

Bacti Tank Farm (once)
TOC ALK R (M)

TOC CW (M)

R & CW TCP123 (BA)
Color / Odor (A)

Cyano Toxin(W)
Bromate (Q)
Perchlorate (A)

TTHM (Q)

HAAS (Q)

Lead & Copper (A)(1)
Lead & Copper (A){1)
Lead & Copper (A)(1)
Nitrate (A)

Nitrite (A)

Antimony (A)
Arsenic(A)

Barium(A)

Beryllium{A)
Cadmium(A)

Chromium Total (A)
Fluoride Natural(A)
Mercury(A)

Nickel(A)

Selenium(A)
Thallium(A)

Simazine(A)
Bicarbonate Alaklinity(A)
Calcium(A)

Carbonate Alakalinity(A)
Chloride(A)

Copper(A)

Foaming Agents (MBAS)(A)
Hardness Total as CACO3(A)
Hydroxide Alakalinity(A)
iron(A)

Magnesium(A)
Manganese(A)

PH, Laboratory(A)
Silver(A)

Sodium(A)

Water Sample Testing

DATE DATE DATE A = Annually
6/22/2022 Q = Quarterly
7/13/2022 M = Monthly
7/13/2022 BW = Bi-weekly
7/13/2022 BA = Bi-annually

W = Weekly
6/24/2022 | 7/7/2022
6/29/2022
6/29/2022



Specific Coductance(A)
Sulfate(A)

Total Dissolved Solids(A)
Turbidity, Laboratory(A)
Zinc(A)

Aluminum(A)

MTBE(A)

Color / Odor

Asbestos

Thiobencarb(A)

Ethylene Dibromide

Heptachlor

Heptachlor Epoxide

BHC-Gamma

Methoxychlor

Toxaphene

Clearwell VOC
Regulated SOC
Bacti clearwell
Regulated SOC 504

7/13/2022

semi annually

Every 9 Years
Every 9 Years
Every 9 Years
Every 9 Years
Every 9 Years
Every 9 Years



Clearlake Oaks County Water District

P.O. Box 709 / 12952 East Highway 20
Clearlake Oaks, CA 95423
(707) 998-3322 Phone (707) 998-1245 Fax
www.clocwd.org (Website)

July 18,2022

Clearlake Oaks County Water District
P.O. Box 709

Clearlake Oaks, CA 95423-0709

RE: June Board Letter

FLOWS FOR THE MONTH/CLEARIAKE LAKFE LEVEL:

% INFLUENT: 7.607 MG (AVERAGE: 245,000 GPD)
< EFFLUENT: 6.353 MG (AVERAGE: 205,000GPD/142 GPM)
¢ CLEARLAKE AVERAGE DAILY LEVEL: -.31° RUMSEY GAUGE

The month of June at the waste plant has been a very busy month. This is due mainly because of the
dredging process as seen in the pictures below. During this process the supernatant is pumped out of
the pond. Then we begin pumping sludge down the hill where it’s received with a high dose of
polymer for coagulation. After the injection process the thickened sludge is sent to our dewatering
bags. This is done for Pond #1, #2 and the chlorine contact chamber. As noted in past reports the
amount of sludge this year is huge. This reflects the amount of solids the waste plant took from the
water plants operation.

After this dredge was completed we have gone back to having both stabilization ponds on line. This
of course has brought up our Ph due to the detention time. There were a few occasions that our in
house analysis results were above our permit discharge requirement. With some changes we have
managed to control our Ph at this time. Worst case scenario would be going to one pond only. Other
than the Ph the plant has run well. The additional aerator we installed in the oxidation ditch has not
been required yet but it is ready for operation if needed. All maintenance and testing has been
completed for the month as required.

Francisco Castro
Wastewater Chief Plant Operator

Margaret Medeiros Stanley Archacki Samuel Boucher Michael Herman James Burton
President Vice President Director Director Director



Clearlake Oaks County Water District
Board of Directors
Board Meeting July 21, 2022

Board Members,

2021-2022 fiscal year has officially ended and I'm excited to bring in 2022-2023. With the new emergency
intake pump, water line repairs staff continue to fix, along with the eight million USDA water project
continuing, [ am in hopes that the water plant and our operators will have a much easier summer then they did
last year.

2021-2022 Projected Budget:

Water income was at 125% with the expenses at 103%

Waste Water income was at 98% with the expenses at 92%

Once again, big thanks to the billing department for the hard work of filing for all the arears programs and
reporting to the tax roll.

Water conservation remains at the top of the District’s priority list and at last rough estimate, our water loss has
went from approx. 50% down to the 20’s. Keeping it in the 20°s will be the challenge, however, until I can get
a grant to replace the entire distribution system, this will be a never ending task.

With the completion of the clear well, T & S Construction has taken down the temporary tank farm at the Water
Plant and have set the temporary tanks at Cerrito in preparation of replacing the old, leaky redwood tank. The
Cerritos is now on the temporary tanks and the old tank is scheduled for demo next week.

I am giving my deposition to the US Attorney on the 19, and hopefully will have a report for the Board by
Thursdays’ meeting.

The Clearlake Oaks Glen Haven Business Association dinner I was invited to speak at this month was
postponed until August 25" due to a scheduling conflict with CPR training..

As always, a huge thank you to Staff for working hard and taking pride in a job well done.

Respectfully Submitted,
Dianna Mann
General Manager

\\



1:36 PM Clearlake Oaks County Water District
07/08/22 Summary Balance Sheet

Accrual Basis

As of June 30, 2022

ASSETS
Current Assets
Checking/Savings
Accounts Receivable
Other Current Assets

Total Current Assets
Fixed Assets
TOTAL ASSETS
LIABILITIES & EQUITY
Liabilities
Current Liabilities

Accounts Payable
Credit Cards

Other Current Liabilities

Total Current Liabilities

Long Term Liabilities
Total Liabilities
Equity

TOTAL LIABILITIES & EQUITY

Jun 30, 22

2,054,071.17
204,087.00
3,212,372.03

5,470,530.20
21,836,261.64
27,306,791.84

8,779.24
4,306.96
9,002,763.80

9,015,840.00
958,676.00
9,974,516.00
17,332,275.84
27,306,791.84

\



1:37 PM Clearlake Oaks County Water District

07/08/22 Balance Sheet
Accrual Basis As of June 30, 2022
Jun 30, 22
ASSETS
Current Assets
Checking/Savings
102.13 - SEWER RESERVES-9592 105,000.00
102.10 - CRP PC - 6192 31,687.95
102.12 - WATER RESERVES- 8503 437,700.00
102.001 - GL - 9122 (Old Acct. # 053420019) 315,183.89
101 - LAIF - CASH IN BANK (CASH IN BANK - LAIF - WAS 1013550)
CIP Deposits 2014 189,000.00
101 - LAIF - CASH IN BANK (CASH IN BANK - LAIF - WAS 1013550) - Other 874,547.38
Total 101 - LAIF - CASH IN BANK (CASH IN BANK - LAIF - WAS 1013550) 1,063,547.38
102.01 - WEST AMERICA - REGULAR CHECKING (WEST AMERICA BANK CHECKING - WAS 101... 88.98
102.02 - CRP Water - 6990 20,764.55
102.03 - CRP Sewer - 3745 80,098.42
Total Checking/Savings 2,054,071.17
Accounts Receivable
CUSI Accounts Receivable 204,087.00
Total Accounts Receivable 204,087.00
Other Current Assets
116 - DEFERRED OUTFLOW- PENSION 236,756.00
103 - PETTY CASH (PETTY CASH - WAS 1013200) 306.59
104 - COUNTY TREASURY (COUNTY TREASURY - WAS 1013201) 47,897.68
130 - Const In Progress - Studies
130.97 - Const in Progress - Actiflo Pil (Actiflo Pilot Program) 3,569.45
130.96 - Const in Progress - WWP 2022 (Grant application for WWTP for all the work needed ... 12,215.00